
www.worldwaterweek.org/onthewaterfront2010

Selections from the 2010 
World Water Week in Stockholm

Edited by Jan Lundqvist

ON THE WATER FRONT
Volume 2



2On the Water Front      

TABLE OF CONTENTS

Editor: Jan Lundqvist

ISBN: 978-91-975872-8-0

How to cite: Lundqvist, J. (ed.) 2011. On the Water Front: 
Selections from the 2010 World Water Week in Stockholm. 
Stockholm International Water Institute (SIWI), Stockholm.

Disclaimer: This publication has been prepared by SIWI. The content of 
the publication may not reflect the official views of SIWI.

....................... ......................................................................................................................... 3
[...]
for the reclaimed water and the relative stringency of waste discharge 
requirements. Public policies can be implemented that promote water 

conservation and reuse rather than the costly development of addi-
tional water resources with considerable environmental expenditures. 
Through integrated water resources planning, the use of reclaimed 

respond to short-term needs, as well as to increase the reliability of 
long-term water supplies (Asano et al., 2007; US Environmental Pro-

The development of wastewater reclamation and reuse in many 
countries is related to looming water scarcity, water pollution control 
measures and protection of the aquatic environment. There is also the 
need to obtain alternative water resources for a growing population. 
In cities and regions of developed countries, where wastewater col-
lection and treatment have been the common practice, wastewater 
reuse is practised with proper attention to sanitation, public health 

In the planning and implementation of water reuse, the intended ap-
plications govern the degree of wastewater treatment required and 
the reliability of wastewater treatment processing and operation.  
In principle, wastewater or any marginal quality waters can be used 
for any purpose, as long as adequate treatment is provided to meet the 
water quality requirements for the intended use. The dominant appli-
cations for the use of reclaimed water include agricultural irrigation, 
landscape irrigation, industrial recycling and reuse and groundwa-
ter recharge. Among them, agricultural and landscape irrigation are 
widely practised throughout the world, with well-established health 
protection guidelines and agronomic practices.

Dr. Akiça Bahri
Coordinator, African Water Facility
African Development Bank
a.bahri@afdb.org

Prof. Takashi Asano 
Professor Emeritus, Department 
of Civil and Environmental 
Engineering
University of California at Davis
tasano@ucdavis.edu



65On the Water Front  I  Prof. Takashi Asano and Dr. Akiça Bahri 

Spectrum of reclaimed water quality

As water is used for various applications, the quality changes due to 
the introduction of various constituents. A conceptual comparison of 
the extent to which water quality changes through municipal applica-
tions is shown schematically in Fig. 1. Today, technically proven wa-
ter reclamation or water purification processes exist to provide water 
of almost any quality desired.
 
Significant developments worldwide

The desirability and benefits of wastewater reclamation and re-
use have been well recognised by most States in the United States.  
For example, in the California State Water Code it is clearly noted 

possible steps to encourage development of water recycling facilities 
so that recycled water may be made available to help meet the growing 
water requirements of the State”.

Examples of wastewater reclamation and 
reuse in the United States

-

total water supply, reducing the need to import ex-
pensive water and helping to keep water rates low.  
The reclaimed water is delivered through a completely separate dis-

storage reservoirs and 12 pumping stations. The system provides 

planted with a variety of fruits, vegetables and nursery products.  
Eighty per cent of all business and community landscap-
ing (parks, school grounds) is irrigated with reclaimed water. 

-

-
ings constructed with dual piping systems. Potable or drink-
ing water demands in these buildings have dropped by as 

Figure 1.  Water quality changes during municipal uses of water in a time sequence.



66On the Water Front  I  Prof. Takashi Asano and Dr. Akiça Bahri 

much as 75 per cent due to the reclaimed water use.  
There are four primary uses for reclaimed water within 

playfields, athletic fields, and many common areas maintained 
-

landscaping. (2) Agricultural irrigation – reclaimed water is 
-

-
claimed water in their production processes. One carpet mill 
converted its carpet dyeing process from domestic to reclaimed 

m3

commercial buildings. In a typical office setting, approximately 
-

savings can be realised.

-

well as the 1972 decision by City Council to implement a recy-

-
ter treatment plants discharging to Tampa Bay and its tributar-
ies to treat their wastewater to that of drinking water standards 
or cease discharging to surface waters altogether.” The pilot 
study concluded that spray irrigation using treated wastewater 
was more feasible and considerably more cost-effective than ad-
vanced wastewater treatment followed by discharge to Tampa 
Bay and that it would reduce the total quantity of water to be 
imported for potable use. The approach adopted was to reclaim 
the wastewater to a sufficient degree that it would be suitable 
for the irrigation of parks, schools and golf courses within the 
city. Since the inception of the reclaimed water system, annual 
demand for potable water has been stabilised while the de-
mand for nutrient rich reclaimed water has steadily increased.  

-
ment units at the Cosme Water Treatment Plant, a booster sta-
tion on the 122 cm inch water transmission main in the Safety 
Harbor area and the south-side booster station and storage 
facility, have all been delayed indefinitely. The cost for these 

million. Economic savings have also been realised at the treat-
ment plants by avoiding the need to install expensive nutrient 
removal wastewater processing systems. The Reclaimed Wa-

continued to expand and change in character from an alternate 
mode of wastewater disposal to a full operation as a third ele-

waters – a workable solution to water supply and water pollution 
problems in coastal areas.

The wastewater reclamation and reuse activities in the countries be-

-

wastewater shall be reused whenever appropriate”, and that “disposal 
routes shall minimise the adverse effects on the environment” (EEC, 

recycling and reuse have been proposed and are being studied, but 
no actions have been taken (Bixio and Wintgens, 2006). The World 

dealt with “Wastewater use in agriculture” (WHO, 2006).

Spain, the southern provinces of France and Italy, and Greece have 
been in the vanguard in wastewater reclamation and reuse for agricul-
tural and landscape irrigation.

Integrated water resources management 
program in Vitoria, Spain

Wastewater reclamation and reuse has been the final corner 
stone of an ambitious integrated water resources manage-

in the Basque Country, northern Spain) that began in 1995.  

-
pacity of 35,000 m3/day (expandable to 3 additional modules), 
that satisfies the water quality requirements specified by Title 
22 of the California Code of Regulations, and an elaborated 

-
tives are (1) to supply reclaimed water for the spray irrigation 
of 9500 ha during the summer, (2) to provide storage capacity 
for 7 hm3 of reclaimed water during the winter for agricultural 

up to 27 hm3 -
tion at the discharge base of the drinking water supply reservoir.  

-

reclaimed water for irrigation of the urban landscape (3 hm3/
year) and for an industrial water supply to a new industrial park. 

-
ity reclaimed water (suitable for unrestricted irrigation) has 
been instrumental in its success and its wide acceptance among  
current and potential users.



67On the Water Front  I  Prof. Takashi Asano and Dr. Akiça Bahri 

Israel is the pioneer in intensive use of reclaimed municipal wastewa-
ter in agriculture as well as such large scale groundwater recharge and 

water is used predominantly for agricultural irrigation. As a result of 
increasing water demand for domestic and industrial uses, the supply 
of freshwater to the agricultural sector has decreased from about 77 

m3 of wastewater generated from urban centres, 265,000 m3, or 65 per 
cent, is reused for irrigation. Currently, an estimated 300,000 m3 (25 
per cent) of total water supplied for irrigation is reclaimed water. This 
volume is expected to double by 2020.

In addition, Portugal and Tunisia have well-established agricul-
tural and landscape irrigation programs using reclaimed wastewater  

Dan Region project, Tel Aviv, Israel

Tel Aviv metropolitan region is treated, recharged into a con-
fined aquifer, and subsequently withdrawn and distributed for 

-
water annually. Stage one of the reclamation system has a treat-
ment capacity of 20,000 m3/yr and has been in operation since 
1977. Treatment in stage one consists of a facultative oxidation 
pond with recirculation, and polishing ponds for ammonia 
stripping and re-carbonation. Groundwater recharge in stage 
one is accomplished via surface spreading at four spreading ba-

-
ment in stage two consists of mechanical-biological treatment 
by activated sludge operated for nitrification/de-nitrification. 

After treatment and recharge to the groundwater, reclaimed 
water is withdrawn through a ring of recovery wells, located be-
tween 350 m and 1500 m from the nearest recharge basin. The 
reclaimed water is pumped to southern Israel for use in non-
potable applications. The main application for water reuse is 
unrestricted agricultural irrigation.

reuse have occurred in arid regions of the world including Australia, 

United States. In Windhoek, Namibia, because of extreme drought 
-

table reuse technology and an epidemiological study was conducted 
to assess the health effects of reclaimed water consumption. Highly 
treated wastewater has been commingled with other drinking water 
sources. In Singapore, wastewater reclamation and reuse has been im-
plemented for industrial water supply as well as a source of raw water 

-
gies, such as membrane bioreactors, membrane filtration, advanced 
oxidation and ultraviolet disinfection, are important in the produc-
tion of high quality reclaimed water reliably (Khan, et al., 2007; IWA 
Specialty Conference, 2005).

Planned direct or indirect potable water 
reuse in Windhoek, Namibia, and Singapore

-

city is first treated in a conventional biological wastewater treat-

maturation ponds to a water reclamation plant. The reclamation 
plant has undergone many re-configurations and upgrades since 

water reclamation plant (WRP) in 2002. Industrial effluents in 
the city are diverted to a separate sewer and treatment system. 
Goreangab WRP has a capacity of 2.1 million m3, and it is inter-
nationally renowned as the first in the world to reclaim municipal 
wastewater to potable water quality as a supplement to Wind-

-
nation, carbon adsorption (both granular and powdered), ultra-
filtration and chlorine disinfection. After treatment, reclaimed 
water is mixed with water from other sources, so that reclaimed 

-
ter. Potable reuse, despite its potential difficulties elsewhere, is 
an indispensable element of the Windhoek water system and has 

Singapore

Singapore being a small city-state that has one of the highest 
population densities in the world, now buys more than half of 

-
ties, which start expiring in 2011. The water trade has sparked 
occasional disputes between the two nations over pricing and 
other issues. The Singapore water reclamation study (NEWa-

-
-

water supply. NEWater is reclaimed water that has undergone 
stringent purification and treatment processes using advanced 
dual-membrane (microfiltration and reverse osmosis) and ultra-

water reclamation plants were commissioned at the end of 2002. 
Since February 2003, NEWater has been supplied to wafer fab-
rication plants at Woodlands and Tampines/Pasir Ris and other 



68On the Water Front  I  Prof. Takashi Asano and Dr. Akiça Bahri 

milestone in the NEWater initiative was accomplished 
with the commissioning of the third NEWater factory at Se-
letar water reclamation plant, which began supplying NEWa-

capacity of the three NEWater factories is 92,000 m3/day. 
Besides supplying to industries, NEWater is also available for 
indirect potable use. This involves pumping NEWater into 
the reservoirs to be mixed and blended with raw water. The 

treated again in conventional waterworks to produce drinking 
water. PUB introduced 13,500 m3/day of NEWater, about 1 
per cent of the amount of water consumed daily, into the raw 
water reservoir in 2003 with considerable fanfare. The amount 
will be increased progressively to about 2.5 per cent of the to-

to obtain, by the year 2012, 25 per cent of water supply from 
non-traditional sources – 15  per cent from NEWater, 5 per 
cent from sea water desalination and the remaining 5 per cent 
from industrial water.

Wastewater reuse in developing countries
Urban growth impacts on infrastructure in developing countries are 

engineered sewage collection systems and wastewater treatment fa-
cilities are often non-existent. For developing countries, particularly 
in arid areas, wastewater is simply too valuable to waste. It contains 
scarce water and valuable plant nutrients, and crop yields are higher 
when crops are irrigated with wastewater than with freshwater. Farm-
ers use untreated wastewater out of necessity and, unfortunately, it is 
a reality that cannot be denied or effectively banned.

Where wastewater collection systems are available, they often dis-
charge untreated wastewater to the nearest drainage channel or water 
course. Because alternative low-cost sources of water are generally 
not available for irrigation of high value market crops near these cit-
ies, the common practice is to use untreated wastewater directly or 
to withdraw from nearby streams that may be grossly polluted with 
untreated municipal and industrial wastewaters. The contamination 
of food crops causes a high level of enteric diseases in the area and has 

health concerns make it imperative to governments and the United 
Nations agencies to implement public health and environmental pro-
tection measures.

Sanitation and wastewater reuse in Ghana

of the population has sewerage connections and only a small share of 

cent of households do not have access to any form of toilet facility; 
about 31 per cent relies on public toilets, while 22 per cent has access 

ventilated improved pit) latrines and 9 per cent has access to water 
closets. Access to water in rural and urban areas has generally im-
proved, gradually resulting in increased generation of faecal sewage 
and wastewater with increasing waterlogging and stagnant pools of 
water in many towns and cities because of a lack of drains. Inadequate 
water and sanitation have a significant impact on public health and 
contribute to 70 per cent of the diseases in Ghana (WaterAid, 2001). 

functional, and these are usually below design standards. Waste sta-
-

sludge treatment sites and their poor accessibility and/or status, more 
than 60 per cent of all collected excreta are dumped into the ocean.

Studies have been carried out to improve sewerage effluent disposal 
and sanitation through off-site and on-site sanitation facilities. The 

-
fer of sanitation and sewerage functions from central Government 
agencies to the Assemblies is considered in the National Environmen-
tal Sanitation Policy, which is, however, not automatically combined 
with a corresponding transfer of capacities and operational funds.

Urban and peri-urban agriculture is developing wherever land is 
available close to streams and drains (Obuobie et al., 2006). Around 
Kumasi, informal irrigation, which often uses polluted stream water, 

-
cal concentrations of faecal coliforms in the irrigation water ranges 

are the most common irrigation method used in the country. Buck-
ets, motorised pumps with hosepipe and surface irrigation are also 

farmers irrigate more than 15 kinds of vegetables (including lettuce, 
-

plants and hot pepper). All-year-round irrigated vegetable farming 

part of which is irrigated with wastewater, has been estimated by Cor-
nish et al. (2001) for dry-season farming as US$5.7 million around 

-

al., 2006).

Every day, about 200,000 urban dwellers from all classes of the capi-
tal Accra benefit from this production when consuming raw salads 
as part of urban fast food, but the same number is also at risk due 